Simplicity CORONET 2400, CORONET 400 User Manual

Size:
2.73 Mb
Download

Parts Manual

CORONET / 400 / 2400

SERIESRIDERS& MOWERDECKS

11HP RIDERS

14HP RIDERS

Mfg. No.

Description

Mfg. No.

Description

1692748

Coronet 11HP Gear

1693038

Coronet, 14HP Hydro

1692819

411G, 11HP Gear

1693040

Coronet, 14HP Hydro (Export)

1692823

2411G, 11HP Gear

1693046

414H, 14HP Hydro

1693030

Coronet, 11HP Gear

1693050

2414H, 14HP Hydro

1693032

Coronet, 11HP Gear (Export)

 

 

1693042

411G, 11HP Gear

MOWERDECKS

1693048

2411G, 11HP Gear

Mfg. No.

Description

 

 

12HP RIDERS

1692543

30” Mower Deck (SMI)

1692544

30” Mower Deck (AA/MF)

Mfg. No.

Description

1692545

34” Mower Deck (SMI)

1692821

412H, 12HP Hydro

1692546

34” Mower Deck (AA/MF)

1693044

413H, 12HP Hydro

 

 

13HP RIDERS

Mfg. No. Description

1692750 Coronet, 13HP Hydo

1693034 Coronet, 13HP Hydro

1693036 Coronet, 13HP Hydro (Export)

Rev. 8/99

TP 400-2035-00-CO-SMA

M A N U F A C T U R I N G , I N C .

500 N Spring Street / PO Box 997

© Copyright 1998 Simplicity Manufacturing, Inc.

Port Washington, WI 53074-0997USA

All Rights Reserved. Printed In USA.

Table of Contents

This Manual Covers The Following Products:

11HP RIDERS

PAGES

1692748

Coronet, 11HP Gear

2, 4, 16, 20, 24, 28,

1692819

411G, 11HP Gear

30, 32, 46, 48

1692823

2411G, 11HP Gear

 

1693030

Coronet, 11HP Gear

2, 8, 16, 20, 24, 28,

1693042

411G, 11HP Gear

30, 32, 46, 48

1693048

2411G, 11HP Gear

 

12HP RIDERS

PAGES

1692821

412H, 12HP Hydro

2, 4, 16, 20, 24, 36,

 

 

38, 42, 46, 48

1693044

413H, 12HP Hydro

2, 8, 16, 20, 24, 36,

 

 

38, 42, 46, 48

13HP RIDERS

PAGES

1692750

Coronet, 13HP Hydro

2, 4, 16, 20, 24, 36,

 

 

38, 42, 46, 48

1693034

Coronet, 13HP Hydro

2, 8, 16, 20, 24, 36,

1693036

Coronet, 13HP Hydro (Export)

38, 42, 46, 48

14HP RIDERS

PAGES

1693038

Coronet, 14HP Hydro

2, 12, 16, 22, 26,

1693040

Coronet, 14HP Hydro (Export)

36, 38, 42, 46, 48

1693046

414H, 14HP Hydro

 

1693050

2414H, 14HP Hydro

2, 12, 16, 22, 26,

 

 

28, 30, 32, 46, 48

MOWER DECKS

PAGES

1692543

30” Mower Deck

50, 52, 54

1692544

30” Mower Deck

 

1692545

34” Mower Deck

56, 58, 60, 62

1692546

34” Mower Deck

 

ATTACHMENTS

PAGES

1692149

30” Twin Bag Grass Catcher

64, 68, 70

1692150

34” Twin Bag Grass Catcher

66,68,70

RIDER COMPONENTS

Steering & Lift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

Frame & Fuel System

Early 11HP Gear, 12HP Hydro,

& 13HP Hydro Models . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4

Later 11HP Gear, 12HP Hydro,

& 13HP Hydro Models . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

14HP Hydro & 14HP Gear Models . . . . . . . . . . . . . . . . . . . .12

Front Column & Dash . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .16

Engine Group

Briggs & Stratton Models . . . . . . . . . . . . . . . . . . . . . . . . . . .20

Kohler Models . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22

Electrical Group

Briggs & Stratton Models . . . . . . . . . . . . . . . . . . . . . . . . . . .24

Kohler Models . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .26

Transmission

Peerless Gear Models 915-016D

Transmission & Carrier . . . . . . . . . . . . . . . . . . . . . . . . .28

Transmission Controls . . . . . . . . . . . . . . . . . . . . . . . . .30

Transmission Service Parts . . . . . . . . . . . . . . . . . . . . .32

Hydro Models 311-0500

Transmission & Carrier . . . . . . . . . . . . . . . . . . . . . . . . .36

Transmission Controls . . . . . . . . . . . . . . . . . . . . . . . . .38

Transmission Service Parts . . . . . . . . . . . . . . . . . . . . .42

Wheels & Tires . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .46

Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48

MOWER DECK COMPONANTS

30” Mower Decks

Housing, Hitch, & Height Adjustment . . . . . . . . . . . . . . . . . .50

Drive & Arbor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .52

Deflector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54

34” Mower Deck

Housing, Hitch, & Deflector . . . . . . . . . . . . . . . . . . . . . . . . .56

Drive & Arbor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58

Height Adjustment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .60

Grass Mulcher Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .62

ATTACHMENTS

Twin Bag Grass Catchers

30” Adapter & Tube . . . . . . . . . . . . . . . . . . . . . . . . . . .64

34” Adapter, Blade, & Tube . . . . . . . . . . . . . . . . . . . . .66

30” & 34” Covered Bag . . . . . . . . . . . . . . . . . . . . . . . . .68

30” & 34” Catcher Hitch . . . . . . . . . . . . . . . . . . . . . . . .70

REFERENCE INFORMATION:

Part Number Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .72

Torque Specification Chart . . . . . . . . . . . . . . . . .Inside Back Cover

© Copyright 1999 Simplicity Manufacturing, Inc. All Rights Reserved.

1

TP 400-2035-00-CO-SMA

 

Steering & Lift

NOTE: Unless noted otherwise, use the standard hardware torque

23

35

 

21

 

22

28

8

 

 

 

 

27

25

34

29

 

20

18

17

16

15

30

33

31

 

32

4

2

1

24

26

20

7

 

8

19

3

5

6

7

8

9

10

11

23

12

 

 

13

22

14

 

21

 

20

See Wheels & Tires Group

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP Gear

1692823

2411G, 11HP Gear

1693036

Coronet, 13HP Hydro (Exp)

1693044

413H, 12HP Hydro

1692750

Coronet, 13HP Hydo

1693030

Coronet, 11HP Gear

1693038

Coronet, 14HP Hydro

1693046

414H, 14HP Hydro

1692819

411G, 11HP Gear

1693032

Coronet, 11HP Gear (Exp)

1693040

Coronet, 14HP Hydro (Exp)

1693048

2411H, 11HP Gear

1692821

412H, 12HP Hydro

1693034

Coronet, 13HP Hydro

1693042

411G, 11HP Gear

1693050

2414H, 14HP Hydro

© Copyright 1999 Simplicity Manufacturing, Inc. All Rights Reserved.

2

TP 400-2035-00-CO-SMA

Steering & Lift

REF NO.

PART NO.

QTY.

DESCRIPTION

1

1930651

1

NUT, Hex, 3/8-16

2

108512

1

PIVOT

3

1708955

1

ARM ASSY., Lift

4

1708966

1

GRIP, Lever

5

1708557

1

LEVER, Lift

6

1708884

1

SPRING, Compression

7

1924940

3

WASHER, Plain, 13/32 x 7/8 x 5/64

8

1918447

3

COTTER PIN, 3/32 x 3/4

9

1708556

1

CABLE ASSY., Lift

10

1919439

1

NUT, Hex, Esna Lock, 3/8-16

11

1708559

1

PULLEY, Lift

12

1708973

1

BUSHING

13

1924356

1

WASHER, Plain, 13/32 x 1-1/2x 1/8

14

1921969

1

CAPSCREW, Hex Hd., 3/8-16x1-1/2

15

1930645

1

NUT, Hex, Flange Lock, 3/8-16

16

1708514

1

ECCENTRIC

17

1922755

1

WASHER, Plain, 13/32 x 7/8 x 1/8

18

1921971

1

CAPSCREW, Hex Hd., 3/8-16x1-3/4

19

1706011

1

SPINDLE ASSY., LH

20

1935048

3

NUT, Hex, Flange Lock, 5/16-18

21

1960236

2

SPACER

22

1704420

2

KLIP RING

23

1931335

2

CARRIAGE BOLT, 3/8-16x 1

24

1708501

1

TIE ROD, LH

25

1919381

1

WASHER, Plain, 11/32 x 1 x 1/8

26

1710703

1

SPACER, 21/64 x 1/2 x 5/8

27

1960170

2

WASHER, Plain

28

1708516

1

LEVER

29

1708521

1

ROD, Hitch

30

1920328

2

CAPSCREW, Hex Hd., 1/2-13x1-1/2

31

1709237

1

HITCH, Hook

32

1709235

2

BUSHING

33

1930644

2

NUT, Hex, Flange Lock, 1/2-13

34

1706019

1

SPINDLE ASSY., RH

35

1708500

1

TIE ROD, RH

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP Gear

1692823

2411G, 11HP Gear

1693036

Coronet, 13HP Hydro (Exp)

1693044

413H, 12HP Hydro

1692750

Coronet, 13HP Hydo

1693030

Coronet, 11HP Gear

1693038

Coronet, 14HP Hydro

1693046

414H, 14HP Hydro

1692819

411G, 11HP Gear

1693032

Coronet, 11HP Gear (Exp)

1693040

Coronet, 14HP Hydro (Exp)

1693048

2411H, 11HP Gear

1692821

412H, 12HP Hydro

1693034

Coronet, 13HP Hydro

1693042

411G, 11HP Gear

1693050

2414H, 14HP Hydro

TP 400-2035-00-CO-SMA

3

Frame & Fuel System - Early 11HP Gear, 12HP Hydro, & 13HP Hydro

NOTE: Unless noted otherwise, use the standard hardware torque specification chart.

47, 48

46

50

51

49

 

45

 

 

 

 

 

 

 

 

52

 

 

 

 

 

 

 

 

 

 

 

 

 

38

 

 

 

36

 

 

 

 

 

 

 

 

 

 

37

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

39

 

 

 

 

38

 

 

 

 

 

 

44

 

 

 

 

39

 

1

2

 

 

 

 

 

 

 

40

 

 

 

 

 

43

 

 

 

 

30

 

 

 

 

 

 

 

 

36

29

 

 

 

 

 

42

 

37

41

 

 

 

 

 

 

 

 

 

 

 

 

 

1

 

 

 

28

 

 

 

 

 

 

33

 

 

 

 

 

 

 

 

3

34

32

31

27

 

 

 

 

6

 

12

 

 

 

 

 

 

 

4

 

 

 

 

26

 

 

 

7

9

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

8

 

5

25

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

24

 

 

 

 

4

 

 

 

 

10

4

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

11

 

23

 

 

 

 

 

1

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

12

 

19

 

 

 

 

 

 

 

4

 

13

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

14

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

15

 

 

 

 

 

 

 

 

 

18

 

16

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

19

 

17

 

 

 

22

20

 

35

21

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP

Gear

1692819

411G,

11HP

Gear

1692823 2411G, 11HP Gear

1692750

Coronet, 13HP

Hydo

1692821

412H,

12HP

Hydro

 

© Copyright 1999 Simplicity Manufacturing, Inc. All Rights Reserved.

4

TP 400-2035-00-CO-SMA

Frame & Fuel System - Early 11HP Gear, 12HP Hydro, & 13HP Hydro

REF NO.

PART NO.

QTY.

DESCRIPTION

1

1921333

2

CAPSCREW, Hex Hd., 5/16-18x 1

2

1925003

6

SCREW, Hex Hd., Taptite, 1/4-20x 1/2

3

1715962

1

SHROUD, Rear

4

1931277

5

NUT, Hex, Flange, Whizlock, 5/16-18

5

1708363

1

SUPPORT, Fuel Tank

6

1931333

1

CARRIAGE BOLT, 5/16-18x 3/4

7

1708362

1

STRAP, Fuel Tank, Brace

8

1714020

1

CAP, Fuel Tank, Vented

9

1685483

1

FUEL TANK (Incl. Ref. Nos. 1, 4, 6 & 30)

10

1710437

1

SPACER, 21/64 x 1/2 x 21/64

11

1924940

1

WASHER, Plain, 13/32 x 7/8 x 5/64

12

1960373

3

SCREW, Taptite, 5/16-18x 1

13

1654930

1

BUSHING, Rubber

14

1674231

1

ELBOW

15

1960112

2

CLAMP, Hose

16

1718678

1

HOSE, Fuel Tank

17

173206

1

FUEL FILTER

18

1933988

2

PAL NUT, 5/16

19

1930591

2

CAPSCREW, Hex Hd., Whizlock, 5/16-18x 3/4

20

1708525

1

PAD, Foot Rest, LH

21

176440

4

BUSHING

22

1660007

1

FRAME ASSY. (Incl. Ref. No. 2)

23

1708524

1

PAD, Foot Rest, RH

24

1704351

14

FASTENER

25

1708253

1

PANEL, Front

26

1935255

4

PAL NUT, 5/16-18

27

1709269

1

“U” SUPPORT, Seat Deck

28

934683

1

CLIP

29

1924856

1

SCREW, Hex Hd., Taptite, 5/16 x 1/2

30

1708725

1

DUCT, Air Inlet

31

1704626

2

SPACER, Plastic

32

1705249

2

SPACER

33

1704628

2

PIN, Quick

34

1705248

2

PIVOT, Hood

35

921133

2

FITTING, Lube

36

1919381

3

WASHER, 5/16

37

1930591

2

CAPSCREW, 5/16-18x 3/4

38

1927557

2

NUT, Flange, 5/16-18

39

1921977

2

CAPSCREW, Hex Hd., 5/16-18

40

1703900

1

SPACER

41

1917356

1

LOCKWASHER, Spring

42

1708881

1

CAP, Black, Vinyl

43

1708509

1

ADJUSTER, Seat

44

1667286

1

SPRING, Extension

45

1713556

1

SUPPORT, Slide, Seat

46

1708511

4

SPACER

47

1713839

1

SEAT ASSY. (Includes Cover, Ref. No. 48)

48

1714482

1

COVER, Seat, Black

49

1686638

1

DECK, Seat, Orange (All Except 1692823)

49

1714625

1

DECK, Seat, Red (1692823 Only)

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP

Gear

1692819

411G,

11HP

Gear

1692823 2411G, 11HP Gear

1692750

Coronet, 13HP

Hydo

1692821

412H,

12HP

Hydro

 

TP 400-2035-00-CO-SMA

5

Frame & Fuel System - Early 11HP Gear, 12HP Hydro, & 13HP Hydro

NOTE: Unless noted otherwise, use the standard hardware torque specification chart.

47, 48

46

50

51

49

 

45

 

 

 

 

 

 

 

 

52

 

 

 

 

 

 

 

 

 

 

 

 

 

38

 

 

 

36

 

 

 

 

 

 

 

 

 

 

37

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

39

 

 

 

 

38

 

 

 

 

 

 

44

 

 

 

 

39

 

1

2

 

 

 

 

 

 

 

40

 

 

 

 

 

43

 

 

 

 

30

 

 

 

 

 

 

 

 

36

29

 

 

 

 

 

42

 

37

41

 

 

 

 

 

 

 

 

 

 

 

 

 

1

 

 

 

28

 

 

 

 

 

 

33

 

 

 

 

 

 

 

 

3

34

32

 

 

 

 

 

 

 

 

31

27

 

 

 

 

6

 

 

12

 

 

 

 

 

 

 

4

 

 

 

 

26

 

 

 

7

9

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

8

 

5

25

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

24

 

 

 

 

4

 

 

 

 

10

4

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

11

 

23

 

 

 

 

 

1

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

12

 

19

 

 

 

 

 

 

 

4

 

13

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

14

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

15

 

 

 

 

 

 

 

 

 

18

 

16

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

19

 

17

 

 

 

22

20

 

35

21

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP

Gear

1692819

411G,

11HP

Gear

1692823 2411G, 11HP Gear

1692750

Coronet, 13HP

Hydo

1692821

412H,

12HP

Hydro

 

© Copyright 1999 Simplicity Manufacturing, Inc. All Rights Reserved.

6

TP 400-2035-00-CO-SMA

Frame & Fuel System - Early 11HP Gear, 12HP Hydro, & 13HP Hydro

REF NO.

PART NO.

QTY.

DESCRIPTION

50

1673320

3

RIVET

51

1708504

1

SCREEN, Seat Deck Top

52

1960295

8

SCREW, Hex Whiz Lock

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP

Gear

1692819

411G,

11HP

Gear

1692823 2411G, 11HP Gear

1692750

Coronet, 13HP

Hydo

1692821

412H,

12HP

Hydro

 

TP 400-2035-00-CO-SMA

7

Frame & Fuel System - Later 11HP Gear, 12HP Hydro, & 13HP Hydro

NOTE: Unless noted otherwise, use the standard hardware torque specification chart.

47, 48

46

50

51

49

 

45

53

 

38

 

 

 

36

 

39

 

 

 

37

54

 

 

 

 

44

 

 

 

39

 

43

 

 

40

 

30

42

 

37

36

29

 

 

 

 

 

 

 

28

 

 

33

 

54

 

34

32 31

 

 

27

 

 

12

 

 

 

 

 

41

 

 

 

 

 

 

 

 

 

 

26

 

 

25

 

 

 

 

 

 

24

23

1

4

19

18

19

22

20

 

35

21

52

4

2

 

 

 

1

 

 

 

3

 

6

 

4

7

9

 

 

 

8

 

5

 

 

 

 

10

4

 

 

 

 

 

 

11

12

13

14

15

16

17

The above parts group applies to the following Mfg. Nos.:

1692748

Coronet, 11HP Gear

1692823

2411G, 11HP Gear

1693036

Coronet, 13HP Hydro (Exp)

1692750

Coronet, 13HP Hydo

1693030

Coronet, 11HP Gear

1693042

411G, 11HP Gear

1692819

411G, 11HP Gear

1693032

Coronet, 11HP Gear (Exp)

1693044

413H, 12HP Hydro

1692821

412H, 12HP Hydro

1693034

Coronet, 13HP Hydro

1693048

2411G, 11HP Gear

© Copyright 1999 Simplicity Manufacturing, Inc. All Rights Reserved.

8

TP 400-2035-00-CO-SMA